Alfa Aesar

Certificate of analysis

Product No.: 10122

Product: Cadmium shot, tear drop, -5+20 mesh,

99.95% (metals basis)

Lot No.: Z02A012

> 99.95 % Cd Zn < 0.01 % Pb < 0.005 % Cu < 0.01 % < 0.005 % Ag < 0.005 % Sn As < 0.002 % ΤI < 0.002 % Sb < 0.001 %

This document has been electronically generated and does not require a signature.

